Advisory Comments by the Saugerties Conservation Advisory
Commission on the Winston Farm DGEIS 7/27/25

Town of Saugerties CAC: Marcus Arthur, Chairperson, and Linda Armour, Carole
Furman, Ken Goldberg, Mike Harkavy, Elizabeth Shafer, Stephen Shafer, Leslie
Surprenant and Mary O’Donnell, Chairperson Emerita

DGEIS Section 1.0 Intro
Include in PDD Key Objectives “preserving forested areas” as part of natural features.

Add to the PDD Key Objectives that the benefits to public health and the environment
shall take precedence over expected economic benefits.

Add to the PDD Goals and Objectives that the public health and environment
are protected to the maximum extent possible from the GHG emissions
[...]
be considered areas of land or water that either remain in their existing natural state, or
used in regenerative agriculture, free from development for residential, commercial,
industrial or institutional use such as to remain available to continue to support the
habitat of existing species. These portions of the property will be allowed to continue to
offer the same ecological communities, vegetative cover and wildlife travel corridors as

2



currently exist, or will naturally evolve, on the site. Existing forested areas shall remain
contiguous in perpetuity with the recommendation that they be put under Forest
Reserve Land or conservation status with prohibited and permitted uses as outlined by
same.

Open Space Threshold

Based on the 2024 DGEIS prepared by Saugerties Farms LLC, the Winston Farm
consists of approximately 840 acres. Under the 2021 Saugerties Comprehensive Plan,
at least 50% of the land, about 420 acres must be preserved as open space. However,
the 50% figure is a minimum threshold and subject to review. The August 2024 DGEIS,
now withdrawn from consideration, had the following paragraph contained in 6.3.3A
(Potential Mitigation Measures) page 58:

“A significant portion of the property, approximately 70%, will remain open space and
readily available to continue to support the habitat of existing species. This portion of
the property will continue to offer the same ecological communities, vegetative cover
types, and wildlife travel corridors as are currently present on the site”.

In the 2009 Winston Farm Feasibility Study it was recommended that 73% of the
property be dedicated to open space, which CAC strongly endorses.

In summary, the establishment of the open space threshold should be subject to more
rigorous analysis by the Lead Agency and their consultants.

Exclusions from Open Space

Section 5.7.1D indicates that 30 acres of the property exists as structures, roads and
other impervious surfaces. These 30 acres should not be included in the minimum of
420 acres dedicated as open space since they don’t meet the definition of open space.

In addition, recreational areas such as, but not limited to, mini golf, driving ranges, golf
courses, petting zoos, athletic fields, playgrounds, community pools, dog parks,
campgrounds, campsites, tennis courts do not meet the definition of open space and
should not be found within the designated open space acreage.

As of now, in the updated 2025 DGEIS, no specific open space area has been
designated or mapped because development plans remain undefined. This is a
problem that must be remedied.

Establishment of the Open Space Overlay Zone

Before any zoning changes or approvals for a Planned Development District (PDD) and
Master Development Plan (MDP) are granted, the location of preserved open space
must be clearly defined and mapped. This can be achieved through the creation of an
Open Space Overlay Zone, embedded directly into the PDD framework.

3



Far from a radical idea, this would follow precedent, since the site already includes the
Aquifer Protection, Sensitive Area, and Gateway Overlay Districts, along with DEC
protected wetlands surrounded by buffer zones.

The Open Space Overlay Zone would drive the determination of future areas for
development instead of the Master Development Plan’s (MDP) doing so.

Benefits of this approach for the sponsors

o Clarity upfront: Developers will know from the beginning which areas are
available for development and which are preserved, simplifying planning and
marketing.

o Streamlined MDP: No need to negotiate open space designations while
simultaneously designing the development plan.

Benefits of this approach for the public

o Early engagement: The open space map would be part of the DGEIS, a stage
with significant opportunities for public input.

« Transparency builds trust: Defined protections increase confidence in the
planning and reduce potential future conflicts.

Location of the Open Space Overlay Zone

The CAC respectfully urges that 73% of the 840 acres (613) should be designated open
space in its natural state. We recommend creation of an Open Space Overlay that
captures most, but not all, of those 613. The difference between 613 acres and the
number of acres in the Open Space Overlay (i.e. 613 - 550 = 63) would be made up by
designating as open space, outside the overlay, that same number of acres in non-
contiguous smaller parcels, taking in, for example, wetlands. Thirty acres of structures
and impervious surfaces now in existence could not be counted as open space.

What might this look like? How many acres, and which ones, would be in the overlay
would depend on how it is delineated. Below is a crude sketch of one possibility, using
the map in the DGEIS p 29. The proposed overlay is inside the black lines. It includes
the rectangle west of the Central Hudson ROW. A visual estimate of the area inside
the black lines on the sketch below is 500 - 550 acres, pretty much all the acreage in
the 840 that have tree cover. (Page xxiv of the DGEIS shows about 570 acres as
forest. Most seem to be in the Open Space overlay that the CAC proposes here.)

An overlay along these lines would have an effect much like that envisioned in the
Traditional Neighborhood Development alternative scenario (DGEIS p 185) in which
"The western portion of the site is left largely undisturbed." Working with this scenario
as a model, advantages include the following:



o Preserves the extensive forested areas in the Western portion of the property,
with mandated 125’ buffers on the west and north edges of the property that
lessens impact on bordering properties.

e Focuses development along Route 32, reducing neighborhood impacts and
traffic intrusion.

e Provides the Town with the ability to achieve GHG emission reduction goals set
forth in the New York State Climate Leadership and Community Protection Act.

o Allows for greater density through taller buildings, making the project more
attractive and viable for development.

Summary: The establishment and mapping of an Open Space Overlay Zone, with
a clearly defined boundaries, within the PDD, provides the necessary balance
between environmental protection and economic development, one of the main
goals of the SEQR process.

Figure 16: Land Cover Map

F T TR

Legend

g B Hydrology
© Impervious Surface
Field/Grass

1 [ Forest
I scrub/Shrub

Sketch map of suggested Open Space Overlay (bounded by black lines inside red)



Forest Reserve Lands

Include in the open space overlay forest reserve land areas as defined in the current
Zoning Law as, “Atract or tracts of trees or tree stands in which beneficial uses in their
present condition are protected and intended to remain in a predominately natural or
undeveloped state.”

It is recommended Forest Reserve Land for the approximately 546 acres of forests as
identified in the DGEIS, are established and mapped out in the open space overlay to
inform the MDP to ensure forested areas are protected to mitigate the adverse impacts
of GHG emissions.

The DGEIS includes the following Ecological Community Types of Forested Acres:

Forested acres Acres

Chestnut oak forest 115.02

Hemlock-northern hardwood forest 156.39

Successional northern hardwoods 150.37

Succession red cedar woodland 18.18

Appalachian oak-pine forest 105.85

TOTAL 545.81 = 65% of the total

Both the town’s Comprehensive Plan and its Open Space Plan include the importance
of forests for the well-being of the public and the environment. Forests play a crucial
role in carbon sequestration thereby reducing GHG emissions.

By reducing emissions, forest preservation helps achieve the NYS GHG goals for
emissions reduction in compliance with the NYS Climate Leadership and Community
Protection Act (NYSCLCPA). The NYSCLCPA scoping document states, “leaving
mature forests intact will be most effective at increasing NYS’s carbon sequestration,
storage and climate resilience.”

The beneficial uses of forests are numerous as stated in the Open Space Plan and the
Comprehensive Plan. A Town of Saugerties Comprehensive Plan states “Preserve open
space, forested lands and the view shed.” It also states, “Forests contain natural
resources in addition to trees that are important not only for potential water quality
protection, but also for their own intrinsic value.”



The town’s Open Space Plan states, “the wetland, river, forest and soil systems in
Saugerties must remain relatively intact in order to ensure that they continue to function
properly to provide habitat for wildlife, and food and water for people.” The plan also
states, “The large, unbroken forests in the western part of Saugerties provide important
connections to the Catskill Mountains for wide roaming mammals such as bobcats and
black bear.” Conserving forested land and providing public access where appropriate is
also stated in the Open Space Plan.

Forests not only play a crucial role in carbon sequestration helping to mitigate climate
change, they help to recharge ground water supplies by absorbing and retaining water.

Forests also help improve water quality by acting as natural filters reducing the amount
of pollutants and sediment that reach water bodies. Tree roots help stabilize the soil
preventing erosion and runoff. Forests provide essential habitats for wildlife.

5.9.2 Potential Impacts
5.9.2.1 Water and Wastewater

Though it is generally accepted today that effluent from a properly-operated tertiary
sewage treatment plant can legally be discharged into class C surface waters like the
Beaver Kill, the DGEIS fails completely to reckon with the impact of the conceptualized
waste water treatment system on water quality in the Beaver Kill.”

Three starting points of discussion, two of which are taken directly from the DGEIS:

e All future development on the 840 acres is constrained by the availability of water from
wells on or near the property now thought capable of delivering 270 to 370 gallons per
minute. For this analysis, assume 370 gpm (= 532,800 gpd).

e “The wastewater treatment system (WWTS) will be designed to handle the strengths of
the sewage generated by future uses. The final plans for a WWTS will be
completed later at the development-specific level. The WWTS is subject to a State
Pollutant Discharge Elimination System (SPDES) permit for the treatment of the
wastewater and discharge to the Beaver Kill.” (emphasis added) DGEIS p 106

e “This system will be sized to handle peak flows (four times the average daily flow).”
DGEIS p 106

How much wastewater would go into the Sewage Treatment Plant conceptualized in the
DGEIS? Usage of water projected in the Sponsor’s Preferred Plan is shown below (app. K)



For design purposes, the anticipated maximum daily demand was calculated using a peak factor of 2.0.
Conservatively, the peak day demand was calculated using a factor of 4.0.

Table 6: Projected Sponsor’s Preferred Plan - Scenario Based Water Flow

Total Average Daily Flow 395,500 GPD (275.0 gpm)
Maximum Daily Flow (Factor of 2) 791,000 GPD (549.0 gpm)
Peak Flow (Factor of 4) 1,582,000 GPD (1,099 gpm)

The sewage treatment process given as a concept would have three membrane
bioreactor treatment trains, each able to treat 122,000 gpd. Three should handle 366,000 gpd.
App. K 8.2

8.2  Treatment

The on-site wastewater treatment plant will be modular, allowing for expansion and adaptation as the project
develops, which also provides the opportunity to expand if and as additional users are contracted. The system will be
sized to handle peak flows (four times the average daily flow).

For the average and peak flows, it is estimated that three proprietary membrane bioreactor (MBR) treatment trains will
be used. The on-site treatment plant is composed of a headworks building, individual MBR treatment trains capable of
treating 122,000 gpd each, sludge dewatering-storage system and a laboratory building. The headworks consists of
flow equalization, primary treatment and then fine screening of the influent followed by activated sludge aeration.
The sludge that is fine screened is then dewatered and stored and can optionally be treated onsite. The MBR
treatment train contains filtration and treatment followed by an ultraviolet (UV) disinfection process.

K 8.2 The passage above says “The system will be sized to handle peak flows (four times
the average daily flow).” Two values are offered for peak, one projected and one probable.

The DGEIS does not tell readers what proportion of daily water consumption in the PDD
ends up in the sewage treatment plant (STP). An EPA document cites 85% as the proportion of
pipe-delivered water that becomes wastewater https://www3.epa.gov/npdes/pubs/mstr-
ch3.pdf. (This factor will vary by region, being lower where lawn and garden irrigation is
common.) 85% of the peak 1,582,999 gpd ( =1099 gpm) is 1,345,000 gpd ( =934 gpm), much
more than three MBRs could process. 85% of the daily average of 395,500 gpd (SP scenario) is
336,000 gpd, less than 366,000. The system conceptualized with three MBRs could not handle
maximum daily load (double the average). Still less could it deal with peak one-day load,
whether peak is probable or projected.

Appendix K 8.1.1 shows that an 8-inch diameter main could accommodate 790 gpm ( =
1, 137,600 gpd). This is more than the probable peak in the SP scenario (750 gpm = 1,080,000
gpd), but less than the peak projected. A ten-inch main could handle peak projected.

How much treated wastewater would be released from the conceptualized STP? The
EPA document above says that the volume of treated wastewater effluent from a STP is about
equal to the volume of raw wastewater that came into it.

8



The DGEIS gives no estimate of how much water flows through the Beaver Kill on an
average day, a drought day or a superstorm day, annualized averages don’t tell the whole story.
It is thus impossible to gauge the impact on water quality in the Beaver Kill of adding 336,000
gpd of treated wastewater on a given day. What would be the dilution factor on a summer day
when the stream was moving low volumes?

Appendix K 8.3 gives discharge effluent objectives. Without knowing discharge rates in
the receiving stream, however, it is not possible to say whether such effluent will be properly
diluted on a given day.

8.3 Discharge Effluent Objectives

The package wastewater treatment plant will be designed totreat the wastewater to the following effluent
concentrations prior to discharge.

Table 19: Effluent Discharge Objectives

Parameter Objective | Units
Biochemical Oxygen Demand- 5 day s

(BODs) mg/L
Total Suspended Solids (TSS) <5 mg/L
Total Phosphorus =01 mg/L
Ammonia (NHz) <1 mg/L

Once a SPDES permit is issued, the processes will be adjusted as necessary to meet the issued effluent limits.

The conceptual plan assumes that a SPDES permit will be obtained. Given that dry-
season flow in the Beaver Kill may be found inadequate to properly dilute the daily volume of
treated effluent, an unconditional permit should not be taken for granted. The preliminary plan
must conceive of an alternative to direct discharge to the Beaver Kill.

By making plans for sewage treatment purely conceptual, the DGEIS also puts off
addressing the consequences of a failure in a properly-sized STP. It avoids discussion of who
would pay for building the extra-municipal system and who would regulate its operation.

Conclusions:

1) The conceptual wastewater treatment plan (3 MBR treatment trains) seems of adequate
size for the average daily volume of wastewater intake likely under the hypothetical
sponsors’ preferred scenario. Yet the system is supposed to be sized to “peak flows.” It

is not.



2) Effects on the water quality of the Beaver Kill of adding to it the predicted daily volume
of properly-treated water cannot be reckoned, since the DGEIS gives no estimate of flow
rates in the Beaver Kill.

3) The conceptual plan for wastewater treatment has little or no reserve for failures in
operation of the sewage treatment plan.

4) The conceptual plan takes an SPDES permit for granted. The GEIS must have an